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TECHNICAL DATA

Stain Resistance Test Results ourarinish ULTRA MATTE  Test Standard: ASTM D 3023 (4 hours)

Substance Note
Coffee (hot) No stain
Red Ink No stain
Mustard No stain
Black shoe polish No stain

2% lodine tincture Yellow stain
5% Sodium carbonate No stain
Alcohol No stain
Olive oil No stain

Urbanwood Finish for residential applications
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Technical Test Results ourarinish uira matTe

Test Standard Result
Abrasion Resistance ASTM D 4060 (S 33) 1! 750 cycles
Cross Hatch Adhesion EN 1SO 2409 2 1
Coin Scratch Resistance Works norm TC_013 20N
Impact Resistance EN 438-2.204 5N
Pencil Hardness ASTM D 33635 H
Gloss 60° 6-8°
Stain Resistance EN 438-2.26 ¢ 5
Coefficient of Friction EN 138937 0.52
Flame Spread Test ASTM E84-20 8 Class C
Flame Spread Test CAN/ULC S102-18 150
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